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Company Name : Egypt Stone

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 13-09-2023

Report No : 330

Location : Slop Protection Right

Quantity 1899 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRE

Mix ID : C280/350 OPC

Date of Age AVG | Density
Casting Testing | Days Kgsriph __...___”M_m.__,_“_: ..__..ﬁ__w_ﬁ {gmiem)
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COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
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Company Name : Egypt Stone
Project - Elactric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 14-09-2023
Report No : 332
Location : Slop Protection Right
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Company Name : Egypt Stone

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 04-10-2023

Report No : 359

Location : Slob Protection Right

Cuantity : 98 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C250/350 OPC
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Company Name : Egypt Stone

Projoct : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 05-10-2023

Report No 1 360

Location : Slob Protection Right

Quantity 72 m?
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Company Name : Egypt Stone
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 11-09-2023
Report No : 319
Location : Slop Protection Right
Quantity : 54 m?
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C280/350 OPC
Date of I | ity i o .
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Company Name : Egypt Stone

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date :12-09-2023

Report No : 329

Location : Slop Protection Right

Quantity : 54 m*

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C280/350 OPC
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Company Name : Egypt Stone
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 02-10-2023
Report No : 356
Location : Slop Protection Right
Quantity : 54 m*
COMPRESSIVE STRENGTH RESULTS OF CUBE 15"1515 CM CONCRETE SPECIMENS
Mix ID: (C250/350 OPC
e e : g e g P i
[ _ . Lacation Weight T..ﬂ%; 2 :w\j Load _ Strength | .wz”_-__ﬁ____,_wu:.__ Percentage
: : 3
Casting | Testing | Days _ ! (gm) (gm) | (gmicm) | (k.N) __E_m_|_ﬁn:._~”_ ._“mm_hn_.:b. i ___I_._. S
_ | 8308 866 392
|
| . J | ===l
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Company Name : Egypt Stone

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 03-10-2023

Report No : 358

Location : Slob Protection Right

Quantity : 54 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C250/350 OPC
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Company Name : Egypt Stone

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 10-09-2023

Report No : 335

Location : Slop Protection

Quantity 45 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 1515*15 CM CONCRETE

Mix ID: C250/350 OPC

AVG n.m_._m_q _

Load m__.m__mn. Strength  Fercentage

Pata of Age _ Weight
2 Location Weight
Castin Testin Days | m k.N
i |n | g | _.___ﬁ. ) | {gm) | (gm) -E_.En_._..”_ | (k.N) | (Kglem®) ._._-nu___n-_.,_u_.. %
| B326 _ B15 279
_ | — : ! —
St. (456+800) -
3-9-2023 1092028 7 | poers EL_,_ mﬂu_.: | 82 8332 247 | 71 259 282 143
8295 BR1 308
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Company Name
Project

Report Date
Report No
Location

Quantity

Mix ID : C280/350 OPC

Date of

| Age | wiaiere | AVG | Density |
Casting | Testing | Days Location Jmm_m.—_m,n __..____“M_ﬂ__wn E_.Eﬂn.u._...u.w

| | | 8249 _| | .
492023 1192023 _ 7 m_.___ﬁwmm_wﬂﬂuaﬂ* s | i 245
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Conswiting Engineering Bureaw & Laborataries

At 2T T GBS WY e e e
: Egypt Stone

“m_mnur___nmuﬂ_.mwm._.qum?#uﬂr_ﬂ_.. Sokhna to Marsa Matrouh

- 11-09-2023

: 328

: Slop Protection Right

: 54 m?
COMP

RESSIVE STRENGTH RESULTS OF CUBE 15"15*15 CM CONCRETE SPECIMENS
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Load | Strength m._h_.w th | Percentage
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| Description of Tes: Compression tests of cubes from st (456+800 to 456+900) for Slape
| protection at right side

| Locatian of Test CEL lab

Test quuir#_m'ém‘..-- Test Result Attachrment Remarks

€320 ueo9| CELIab pass
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Company Name :Egypt Stone

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date :01-10-2023

Report No : 354

Location : Slop Protection Right

Quantity : 45 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C250/350 OPC

Date of h.m | . - |
g | Weight AVD_ 11 DT,

£ d . . Load
. Location Weight
Casting Testing Days - lgm) ﬁﬂ_.w: _m_._.:n:.;; (k.N) | (Kgicm®) (Kglem?) e
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3-8-2023 1102023 28 mrﬁwﬁwﬂﬂu : 5395 8371 2.48 827 375 369 148
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Company Name : Egypt Stone

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 02-10-2023

Report No : 355

Location : Slop Protection Right

Quantity : 54 m®

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C250/350 OPC

Date of | Age | [ AV nsity A |
pof | Age s Waight | VE | Beasity ', Strength 0y s Percentage
: : cation | Weight | 5 Streng a,
Casting Testing | Days (gm) (gm) (gmicm)| (KN} | (Kglem®) | __,_.nm___nﬂun.
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